Figure 1: Acute gout attack treatment

*see Table 1: Gout treatment renal dosing

Acute gout attack

treatment

A

o

Colchicine 500mcg OD-QDS OR
NSAID (+ PPI)

|

Prednisolone PO (+PPI) (I5mg for
5 days, 10mg for 5 days, 5mg for
5 days OR 20-40mg for 5 days)
OR IM Depo-Medrone 120mg STAT
can be considered if colchicine or
NSAID treatment contraindicated
or ineffective. Steroids can be
added on to colchicine (step 1) if
ineffective

Intra-articular injection (lAl) of
steroids is very effective for
mono-articular gout flare and can
be considered if the clinician is
trained and competent in the
procedure (consider
rheumatology referral if needed)

If above treatment steps are
ineffective or contraindicated
consider referral to rheumatology

Give patient information and
self-management resources:
signpost to Versus Arthritis

NHS

Sheffield Teaching Hospitals

NHS Foundation Trust

and UK Gout Society websites

sl comorbidities, concomitant

appropriate

Always take in to account risk and
benefits of each treatment based
on the individual patients

medications and preferences.
*Refer to renal dosing tables where
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